



applica

TEST & CERTIFICATION

Accredited labs

Former DNV Test Center

Technical Report

Cenika AS

Type testing of Fuse/Inlet Cabinets






Report no.: 30178

Revision no.: 0

| | |
|---|------------------------------------|
| Date of first issue: 2020-03-03 | Project number: 30178 |
| Client: Cenika AS Industrigata 13 3414 Lierstranda | Client reference: Vegard Fladby |

| |
|--|
| <p>Summary:</p> <p>Two (2) Fuse/Inlet Cabinets manufactured by Cenika AS, have been environmentally tested according to the specifications given by the customer.</p> <p>The tests were carried out in Applica Test & Certification AS Test Laboratory at Høvik, Norway in the time period from 2019-06-26 to 2020-02-10.</p> <p>Result: Corrosion test. The manufacturer confirms all metal parts exposed to corrosion shall be made of stainless steel of A2 quality. No corrosion test was re-performed. The Cabinets were considered to pass the tests.</p> |
|--|

| |
|--|
| Work carried out by: |
|  Huu Dung Dinh |
| Work verified by: |
|  Tor Heiestad |

| | | | |
|--|-------------------|---------------------|--|
| Date of this rev: 2020-03-03 | Revision no: 0 | No. of pages: 14 | Distribution policy: |
| | | | <input checked="" type="checkbox"/> No distribution without permission from the client of responsible organisational unit. <input type="checkbox"/> Strictly confidential <input type="checkbox"/> Unrestricted distribution |
| Approved by: | | | |
|  Alf-Tore Hov Head of section | | | |

This report may not be reproduced other than in full.